2019_03_M-TB205A-NSO8A

T OoMES & & 5 9 =

The Engine Specialist [NSTALLATION MANUAL

A—=IN—=BALXA4LII> SR20DE(T)

OVERSIZED OIL PAN SR20DE(T)

=Y
APPLICATION SR20DE(T) PS13/514/515
e TB205A-NSO8A
PART NUMBER

BR / INDEX

Enice

ORI BEBEV EIFVILE, FIECHONESTETVET,
CEARICCORAEZ L BFRADIRIELBRELKIZE,
BFAIBIEEICERDH BB IBFRICK IR E L TUZEL,

SEAECENM TVDERSBIAGMIFoTLIZEL,
BZEBEX-N—-OFITIIRMERENVECBDFT . ABELEDETHELKZZ0,

FENRERCEIDBHNMECTIRE, BHTREEZBVNREITNT,
HENUSHT T HLIZE LN,

ARFEIERR CED(S I 2SN 35S EAREZ L T BBERABIELIE,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EBERIBAY  TaRoME HMEME-TOBHERRL TR, ( )NEEIESN TS METY.

@jmmm

zewwwms @ mrLva (A

“J|\M6 (4) @ 1/87-N-%2737 (1)

AWICAAR (1) kL2759 (1) i

&l

zj”u/ovwv M6 (10)  KLYT59TvSv— (1)
ERICBLERT R
LUV EFAIAER ST MLYF SBHIK (LLO)

Axx
B COEUNGHIAZ (IR GRIICENAYFSEEIB(C DV TEEDIEEDTI,
KEROVEZELFIEC OV T EZBEEA-I—RITORGERE 2 CHERIZEL,

B AEREEEEFRINEIR T .. U —FyMNEO B TIIRVEASESNIEIBEA TERL TIZE W,
B ARGEOEDFFEERROROERIBE T, BI82H B mLTHMT TIEE,
B ESIIERELUMNDOEREHPHEEN AEBB LU, IS 2FE 38N AHNET,

B AEROEDFIH TN BRREPRORBDIRCIIIETE MVIRERSTD, BIBRHEIMNZBVNT
eV, RRIBEB LU, IS RIFE TN HNFT,

B ARG EEOAIBRCE. BYRTE., REEZFRALTIZE,
CHERICRSRBVEFNCORIDEIRTT,

BIVSVASNE BEIUAMNDITEN. (CUHIBERFINCH T RARL TKHZEW,
IVSVADREBIBETI DU EMIELF T,

>
iR

-3
[=]
B AROBRMIFEIY Y RUIS U —LANSRTARBETITO T,

B ED R RR(CL DERHMODAIE - N K DHEC B RIREEN D18 HRIBALEBRROEDATF (FFER(CITOT
JZEW,




FEICOWT

1. J=IINALNICODOEDSL
J=RIWOAAIVISZEDSN . BATE(CATEU TOWSHRTY M AL —/{-RETHRZEL TIZEN

2. IV 3EH
D . ¥ 1
/
lo 9 —
o o| o o © I—
\ )
A — = L

ED45FROMNIL MEASTBDRSY RNV MISHAL TS W,

3. A WICARSIF
AV ZARMSIU T AR —F —EAAIVICUEREBD, TOABOEBALICFHMERNZEZRERRL T
(AN

4. A EDASF

(1) AV OEDA T EOBRAEZITO TS,

(2) F1-TTyH-Z2RVWTRIRAZTYE (R)-
MY R1215488) Z2e4~5TUNMECERLT
Jzau,

(3) KT Ry N ZARUIES. EE 55 IAICERD
FTLEEW,

[ ‘ | KERORIOBEA NSO T~ LTS
CERRERL TR, L S L TR Tl
SBAERETLOTERL (AL,

X (4) RILRSIUFYNE, MVIL>FRRWTHEDAHIT
AN

A N\
) <; MEMLY 6.37~7.44N-m (0.65~0.76kgm)

5. IV ViEER, A iEhsaiR
(1) BARARY MR L EFESRL TUZE W, FF{ LR IER I ARy NCEDERBIeH. HATY D
ERGERBA(C LI DD TLIEE L,
(2) BRAZRTYIEEUES, ISV AMNEEALTEE L,
A OBFEMEINL TV, AMINEOMEERIELANIVS —S% W TIEMEICSEHEL TS0
(3) I 2o %IBBIL. A RNHENEZHERL TS,




KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

oo (T

Stud Bolt M6 (4) 6Point Head Bolt M6 (6)

\ o - =
@ l 1/8 Taped Screw Plug (1)

2

Nut M6 (4)
Oil Pan (1) Drain Plug (1)
Spring Washer M6 (10) Drain Plug Washer (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

-General Maintenance Tools. *Nissan Workshop Service Manual +Torque Wrench
-Radiator Coolant (LLC)

/\ CAUTION

B This product has been designed for competition use only and is not to be used on any public roads.

®m This product was not designed to be used on a street going vehicle. If used on a street driven car
you may be penalized by law.

m This product is designed for competition use so it must be installed by an experienced qualified
professional with the correct equipment in an appropriate equipped workshop.

® This product was designed specifically for the engine specified. If the attempt was made to use
this product on another engine other than specified. Then you'll risk damaging the related parts
in this kit and/or the engine that it is used with.

B Please tighten each bolt with a torque wrench. This will prevent any possible damages to the bolt
and also ensure that it won’t come undone.

B Please check all tightened bolts, nuts, screws consistently to ensure nothing is left loose.

® When removing and re-fitting the parts please perform the job with care. Do not use excessive
force on the bolts and parts so as not to cause any damages to the parts and/or related parts.

B The correct tools and equipment must be used when removing and installing any part on the car.
This is to minimize any chances of injury.

m Check that there is adequate amount of oil in the engine and also check for any signs of oil leak bef
driving. When there is insufficient amount of oil in the engine, the engine will be damaged.

/A\ WARNING

m It is best to work on the car when the engine is cold as it will prevent possible burns and or
injuries when the engine is hot.

m Check that all parts have been fitted and installed correctly. If there is anything missing then there
will be a high chance of fire risk.



INSTALLATION

1. REMOVING THE STOCK OIL PAN
Remove the stock oil pan. Then remove all signs of the old gasket with a metal scraper.

2. CHANGE BOLTS

I/ﬁ 1
|o o\ o 1
_ ) |

Change the 4 stud bolts with new ones as supplied in the kit (as shown in the illustration above).

3. TEST FITTING THE OIL PAN
Temporarily test fit the new oil pan to check if there is any interference/contact with the oil strainel
and the bottom of the oil pan. Also check all areas to be sure that everything fits well.

4. OIL PAN INSTALLATION

(1) Remove any signs of oil and grease from the gasket
contact areas of the oil pan.

(2) Apply the liquid silicone gasket (three bond 1215 is
recommended). Apply about 4-5mm thick layer of
silicone on the surface to ensure adequate spread.

(3) After the silicon has been applied and the pan has
been installed, allow 5 minutes for it to dry.

" ‘ ' * When installing the oil pan, check to be sure that the
swing plates are closed. Since these are easy to open,
it's best to check before sealing the pan.

/)\ (4) Tighten the bolts with a torque wrench.

//7 AN
) (} Torque Specs: 6.37~7.44N-m (0.65~0.76kgm)

5. TEST DRIVE AND OIL LEAK CHECK
(1) Check that the liquid gasket has dried hard. Each liquid gasket brand dry time varies. Please ch
that brands package to be certain of the dry time required.

(2) Once the liquid gasket has dried, you can then put engine oil into the engine.

NOTE: Since the oil pans capacity has increased, you'll need to add extra oil in the engine.

(3) Start the engine and whilst it's idling, check for any signs of oil leaks.









wromeEsrma

27 Rancho Cir, Lake Forest,
CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST




